
  Drinking Water Management System – Warrumbungle Shire Council 
 

P:\603X\60301752\8. Issued Docs\8.1 Reports\Warrumbungles\DWMS\FINAL\Main documents\WSC DWMS FINAL 20141017.docx 
Revision  – 17-Oct-2014 
Prepared for – NSW Health – ABN: 45 100 538 161 
 

 

 

 

  NSW Health 

17-Oct-2014 

 

 

 

Drinking Water 
Management System 
Warrumbungle Shire Council 



  Drinking Water Management System – Warrumbungle Shire Council 
 

\\ausyd1fp001\Projects\603X\60301752\6. Draft docs\6.1 Reports\6.1.3 Warrumbungle\5 DWMS\WSC DWMS FINAL 20141017.docx 
Revision  – 17-Oct-2014 
Prepared for – NSW Health – ABN: 45 100 538 161 
 

Drinking Water Management System 
Warrumbungle Shire Council 

 
[...]
artesian and sub-artesian basins across the region. 

Timor Dam is located 13 km west of Coonabarabran and is one the major surface water sources in the region. 
From the dam, the Castlereagh River passes through Coonabarabran, Binnaway and Mendooran before flowing 
west into Gilgandra Shire. This river is a major source of surface water for the Warrambungle region. 

2.1.2.1 Baradine Water Supply System 

Baradine is located 45 km north of Coonabarabran with a population of around 680. Council has 349 registered 
connections to their potable water network in this township. 

Abstraction 

Baradine water is sourced from two artesian bores. The main bore in use is at the site of the water treatment plant 
at the corner of Walker and Narren Streets. A second bore is located adjacent to the park at Wellington Street. It 
is used primarily to irrigate the sports field but is also used as a backup for town water supply. It is unconfirmed 
whether the treatment plant can be manually bypassed; the pipework configuration needs to be confirmed. 

Treatment 

The water treatment plant (WTP) has an operating capacity of approximately 1.5 ML/day. In 2001, the plant was 
upgraded to improve its treated water quality output. 

The bore water is aerated to remove carbon dioxide and oxidise sulphide, ferrous and manganous compounds. 
The aerated water is dosed with sodium carbonate (soda ash) to assist with the oxidation of the iron, manganese 
and sulphur compounds by increasing the pH. This removes sulphur, iron and manganese as insoluble salts from 
the water. Carbon dioxide is released to the atmosphere as a gas. 

Polyaluminium chloride and polyacrylamide are added to the aerated water in order to coagulate and flocculate 
the fine insoluble salts which settle in the clarifier. This by-product is discharged to a lagoon as sludge. The water 
is then filtered through a dual media filter (anthracite and sand). The filtered water is disinfected with chlorine gas 
and dosed with fluoride. The fluoridation system was commissioned in May 2014. The water is then stored in the 
clean water tank located underneath the floor slab of the main building. The holes in the floor slab/roof of the clear 
water tank pose a significant risk for this supply. From here the water is pumped approximately 2 km to a concrete 
reservoir. 

Distribution 

The town’s water storage is a single reinforced concrete reservoir, located on elevated ground outside the 
township of Baradine (on Gulargambone Rd). It has a storage capacity of 1.1 ML. Water is supplied to the 
township by gravity mains. The reticulation network consists mostly of asbestos cement (AC) pipework. 

  



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

6

Baradine System Flow Diagram 

  

Figure 5 Baradine system flow diagram

 

Sup
er

se
de

d 

Ref
er

 to
 S

ec
tio

n 
2.

1



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

7

  

 

 

 

Figure 6 Bore with bore 

extraction tower 
Figure 7 Aeration unit Figure 8 Clarifier 

Figure 9 Filter unit  Figure 10 Balance tank Figure 11 Clear water tank and pumps 

 

Figure 12 Poly-aluminium 

chloride tank 
Figure 13  Concrete reservoir (1.1ML) Figure 14 Baradine WTP 



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

8

2.1.2.2 Binnaway Water Supply System  

Binnaway is located 35 km south of Coonabarabran with a population of around 400. Council has 287 registered 
connections to their potable water network in this township. 

Source Water 

Water is drawn from the Castlereagh River via a bore buried in the river bed. This bore is downstream from a 
considerable part of the town. The town of Binnaway is unsewered, relying instead on septic tanks. The onsite 
wastewater systems for Binnaway should have a high priority for inspection, as the risks from discharges from 
poorly maintained on site systems are high. Raw water is pumped through 200 mm diameter pipework via a pump 
station by the river to the Binnaway WTP. 

Treatment 

Raw water enters into an inlet mixing tank which discharges to a settled water lagoon. The WTP has two lagoons, 
allowing for one to be taken offline for maintenance whilst maintaining operation. Each of the two lagoons holds 
0.75 ML of raw water. The plant has a capacity of 1.3 ML/day of treated water production. 

Aluminium sulphate is added as the water enters the lagoon to aid the flocculation process, with incoming 
suspended solids settling to the bottom of the lagoon. The clarified water is then pumped from the lagoon to the 
filters at a rate of 16.5 L/s. Two filters operate in parallel, enabling one filter cell to be used whilst the other is 
backwashed. The filtered water enters the underdrain at a rate of 16.5 L/s. The filtered water then flows to a 
16.5 kL filtered water tank. 

After the water is adjusted for pH and disinfected (using chlorine gas), two centrifugal pumps transfer the clean 
water to the town reservoir. The treatment plant has a fluoridation dosing skid installed, however it is yet to be 
commissioned into the treatment process. 

The treatment plant currently does not have any online monitoring equipment installed. 

Distribution 

Clear water from the treatment plant is pumped to the 1 ML Town Reservoir (located on Cypress St), from which 
water distributes to the community via gravity reticulation.  

  



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

9

Binnaway System Flow Diagram 

 

Figure 15 Binnaway system flow diagram  

  

 

Sup
er

se
de

d 

Ref
er

 to
 S

ec
tio

n 
2.

1



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

10

 
  

   

Figure 16 Castlereagh River Figure 17 River intake Figure 18  Settling lagoon 

   

Figure 19   Sand filter Figure 20  Filtered water tank Figure 21   Chlorine gas cylinder 

 

Figure 22 Chlorine dosing point Figure 23 Alum tank Figure 24 Town reservoir 



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

11

2.1.2.3 Bugaldie Water Supply System  

Bugaldie is located 27 km north of Coonabarabran with a population of 236, according to the 2011 census. 
Council has 14 registered connections to their potable water network, with many properties on private bore water 
and/or rainwater systems. 

Source water 

The Bugaldie supply system draws water from a sub-artesian bore which is approximately 100 m deep. The bore 
surround is concrete encased at ground level. 

Treatment 

This system utilises chlorine dosing for disinfection. No further treatment is given. Chlorinated water sits in the 8.5 
kL surface storage tank before being pumped to the 8.5 kL elevated reservoir. This reservoir is a HDPE tank. 

Distribution 

Treated water is distributed to the community via a single 75 mm AC main. The 8.5 kL elevated reservoir provides 
the gravity head required to distribute the water to the township. 

 
  



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

12

Bugaldie System Flow Diagram 

 

Figure 25 Bugaldie system flow diagram  

  

 

Sup
er

se
de

d 

Ref
er

 to
 S

ec
tio

n 
2.

1



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

13

 
  

 

  

Figure 26 Bugaldie bore Figure 27 Elevated tank Figure 28 Bore casing 

 

Figure 29 Locality of the bore 



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

14

2.1.2.4 Coolah Water Supply System  

Coolah is located 86 km south-east of Coonabarabran with a population of around 910. Council has 440 
registered connections to their potable water network. 

Source water 

The Coolah water supply system draws water from a bore located outside the township next to the 
Coolaburragundy River. 

Treatment   

Water is pumped from the bore and dosed with liquid sodium hypochlorite (NaOCl), for disinfection. A fluoridation 
dosing skid has been installed, however it is yet to be commissioned. No further treatment is given. 

Distribution 

Treated water is stored in three reservoirs: two 90 kL reservoirs located at Wentworth Ave, and one 1.08 ML 
reservoir on Martin St, Coolah. A booster pump from Wentworth Ave delivers water to the community. The water 
stored in the Martin St Reservoir gravitates to the township. 

 
  



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

15

Coolah System Flow Diagram 

 

Figure 30 Coolah system flow diagram  

  

 

Sup
er

se
de

d 

Ref
er

 to
 S

ec
tio

n 
2.

1



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

16

2.1.2.5 Coonabarabran Supply System  

Coonabarabran is the main township in Warrumbungle Shire Council and has a population of approximately 2,500 
residents. Council has 1,320 registered connections to their potable water network in this township. 

Source water 

Timor Dam is the main source of water for the township, located 12 km west of Coonabarabran on the 
Castlereagh River (off Timor Rd). Built in 1961, the dam consists of a 19.5 m concrete arch structure with a 
storage capacity of approximately 1,140 ML.  

Coonabarabran has five back-up bores which, when in use, Council typically blends with the dam water in a ratio 
60:40 (dam water to bore water). During periods of drought (resulting in low dam levels) Council relies heavily on 
these bores. Water drawn from these bores can be utilised to top up the storage volume in the dam. These bores 
are located near the Castlereagh River include: 

 Bore 1 – Robertson St  

 Bore 2 – Namoi St  

 Bore 3 – Immediately north of Castlereagh River Weir  

 Bore 4 – Namoi St adjacent to railway line 

 Bore 5 – Adjacent to Water Treatment Plant 

Treatment 

The water arriving at the WTP firstly passes through a coagulation and flocculation stage, where is it dosed with 
lime, alum and polymer. A powdered activated carbon (PAC) dosing unit has been installed, but is currently not 
operational. From here it drains into one of two sedimentation lagoons. The lagoons are configured to allow one to 
be offline (for cleaning) whilst the other maintains all the flow through the plant. At the inlet to the lagoons, each 
has horseshoe baffle walls to increase the flow path and slow down the velocity of the entering water. This assists 
in sediment dropping out of the incoming water. 

Following this stage the water passes through a sand filter to remove any further suspended solids before being 
dosing with lime for alkalinity and hardness correction. 

The water is disinfected with chlorine gas before being dosed with fluoride. From the plant the water drains into an 
in-ground clear water storage tank.  

Distribution 

The customers closest to the WTP typically receive water with free chlorine levels around 3-4 mg/L, whilst the 
extremities of the network receive very little free chlorine. A program of mains flushing has been recommended. 

Water is pumped from the WTP to two reservoirs; Rifle Range 1 and 2 reservoirs, respectively 1.1 ML and 4.5 ML 
in capacity. A third reservoir, Oxley Hwy Reservoir (2.2 ML), is filled from the Rifle Range reservoirs via a booster 
pump. 

The three reservoirs supply water to the Coonabarabran community via the gravity reticulation network.  

  



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

17

Coonabarabran System Flow Diagram 

 

Figure 31 Coonabarabran system flow diagram   

 

Sup
er

se
de

d 

Ref
er

 to
 S

ec
tio

n 
2.

1



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

18

 
  

  

Figure 32 Sedimentation lagoons   Figure 33 Sedimentation lagoon Figure 34 Sand filter 

  

Figure 35 Polymer tank Figure 36 Lime mixer Figure 37 In-ground clear water tank  

 

 

Figure 38 Chlorine gas cylinders  Figure 39 Oxley Hwy reservoir hatch Figure 40 Oxley Hwy reservoir roof 



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

19

2.1.2.6 Dunedoo Water Supply System  

Dunedoo is located 110 km south of Coonabarabran with a population of around 840. Council has 450 registered 
connections to their potable water network in this township. 

Source water 

The water supply draws from Bore 1 located on the Talbragar River. A secondary source (Bore 2) can also supply 
water for the Dunedoo water supply system. An irrigation tank has been built to draw off this raw water line, 
however it has not been commissioned. There is no backflow prevention device on this tank. 

Treatment 

Water is dosed with sodium hypochlorite (NaOCl) for disinfection. The groundwater at this site contains a naturally 
high level of fluoride, and as such, fluoride dosing is not required. No further treatment is given.  

Distribution 

Water is pumped from the bores to one of two reservoir sites across Dunedoo. Site one is at Bullinda St and has a 
0.85 ML reservoir. Site two is at a higher elevation at Rhodes St, and has a pair of 0.24 ML reservoirs. Bullinda 
Street reservoir fills first followed by the Rhodes Street Reservoirs. A Telstra telemetry line links the reservoir in 
Bullinda Street to the bore pump. Water is pumped to the reservoirs when the water level reaches a low water 
level limit. No further pumping is required and the treated water gravitates to the community via the reticulation 
system. 

 
  



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

20

Dunedoo System Flow Diagram 

 

Figure 41 Dunedoo system flow diagram  

  

 

Sup
er

se
de

d 

Ref
er

 to
 S

ec
tio

n 
2.

1



AECOM Drinking Water Management System 
Drinking Water Quality Risk Assessment – Warrumbungle Shire Council 

28-Aug-2014 
Prepared for – Warrumbungle Shire Council – ABN: 45 100 538 161 

21

2.1.2.7 Kenebri Supply System  

Kenebri is located 110 km north of Coonabarabran with a population of 170 (according to the 2011 ABS census). 
Council has 13 registered connections to their potable water network, with many properties on private bore water 
and/or rainwater systems. 

Source water 

This water supply system draws water from a single artesian bore approximately 30 m deep. 

Treatment 

This system utilises liquid chlorine dosing (NaOCl) for disinfection. No further treatment is given. 

Distribution 